
Attachment 2:  

Responses to Requests for Further Information. 



APP – 20191339 Further Information Request under Section 92(1) of the Resource 
Management Act 1991 1  

Memorandum 

To: Alex Erceg, Southland Regional Council 

From: Doyle Richardson, Alliance Group Limited 

Date: 9 August 2019 

Re: APP – 20191339 Further Information Request under Section 92(1) of the Resource 

Management Act 1991 

INTRODUCTION 

In response to the questions 1 - 4 contained in Council’s letter dated 5 July 2019 requesting further 

information on APP – 20191339, Alliance Group Limited (Alliance) provides the following further 

information. 

As has already been discussed with you, the cultural impact assessment requested in question 5 of 
[...]
Manaakitanga ......................................................................................................................... 23 

Whānaungatanga .................................................................................................................. 23 

Te Reo ...................................................................................................................................... 23 

Mātauranga Māori.................................................................................................................. 23 

Impact Assessment ................................................................................................................... 24 

Issue One – Impacts on water quality over time. ........................................................... 25 

Issue Two – discharge of wastewater to water ............................................................... 26 



Issue Three – Duration of consent and planned upgrades .......................................... 27 

Conclusion ................................................................................................................................... 28 

Bibliography ................................................................................................................................. 30 

Appendices .................................................................................................................................. 31 

Appendix 1: Project Plan – Alliance Mataura. ................................................................. 32 

Appendix 2: Recorded Archaeological Sites. .................................................................. 33 

Appendix 3: Iwi management plan policies: Wastewater Disposal ............................ 34 

Appendix 4: Iwi Management Policies: Rivers ................................................................ 37 

Appendix 5: Iwi management plan policies: Discharge to Water ................................ 41 

Appendix 6: Iwi Management Policies: Water Quality ................................................... 43 

Appendix 7: Iwi Management Policies: Water Quantity ................................................ 46 

Appendix 8: Iwi Management Policies: Mahinga kai ..................................................... 49 

 

  



Introduction 

Alliance Group Ltd (Alliance) are undertaking a project seeking to replace resource consents 

for the ongoing operation of their Mataura Plant. As part of this project they have engaged 

Te Ao Marama Inc. to undertake a Cultural Values Assessment to assess the Ngāi Tahu ki 

Murihiku values within the Mataura River. This assessment will document the impacts of the 

activities on those values that are held by mana whenua. This document will improve the 

understanding of those activities on mana whenua values and assist consultation through the 

consenting process. 

Disclaimer: Cultural information contained within this report cannot be distributed or used 

without the permission of Ngāi Tahu ki Murihiku. This assessment is to be used for the 

current discharge application only. If Alliance require any information for other purposes they 

need to contact either Te Ao Marama Inc. or Hokonui Rūnanga. 

Alliance Mataura Reconsenting Project 

Alliance is a large meat processing and exporting company operating five meat processing 

and export plants throughout the South Island, and two plants in the North Island. 

Located in Mataura is the Meat Processing Plant (The Plant) owned and operated by Alliance. 

The plant is located on the true right bank of the Mataura River within the Mataura township. 

This plant employs approximately 500 people in the peak of the season and contributes $160 

million per year to the economy and approximately $25 million per year for wages and 

salaries for the 2017/18 season.1 

The Plant  processes beef cattle and operates for five days per week over almost 24 hours 

during peak processing. All processing is carried out on-site, except for some transfer of soft 

offal and bones off-site for further processing or rendering. Processed carcasses and meat 

cuts are refrigerated and stored in on-site chillers and freezers. Water for a range of uses is 

abstracted from a hydro race on the bed of the Mataura River.2 

The Mataura Plant holds nine current resource consents. The consents which are due to 

expire early December 2019 and require renewal are as follows: 

 To discharge 14,400m³/day of treated meat works wastewater, including treated 

wastewater from hide and skin processing to the Mataura River. 

 To take water for from the Mataura River for freezing works supply 

 To discharge condenser cooling water from freezing works to the Mataura River. 

A completed application needs to be lodged with Environment Southland by June 2019 to 

allow Alliance to continue to operate under their existing consents while the application is 

processed.  

                                                      
1
 Project description, 2019 

2
 Project description, 2019 



All of these consents are required by the Southland Regional Council (Environment 

Southland). 

 

Figure 1. Photo of Mataura Alliance plant. Retrieved from https://kids.kiddle.co/Mataura 

Existing Wastewater Treatment Plant 

Two waste stream are produced at this site, they are referred to as the green waste and non-

green waste. Green waste is generated from stockyards, gut cutting areas and tripe 

processing. Non-green wastes are sourced from the slaughter floor, further processing and 

hides wash overflow. Both streams are passed through milli-screening screens and saveall 

tanks for gross solids removal.  

The green waste contains a high total phosphorous load so is treated in a 2 stage DAF-in-

series system consisting of an acid DAF stage and then an alkali DAF stage for phosphorous 

precipitation. The non-green waste does not contain a high phosphorous load so undergoes 

an acid DAF treatment for protein precipitation. In total there are 12 DAFs on site, 9 of which 

are currently operational. There are 3 non-parallel waste acid DAFs and three parallel sets of 

acid/alkali DAFs for green waste treatment. 

Alliance undertook upgrades to this treatment plant since the last consent was issued in 

2004. This was to reduce the phosphorous load in the discharge.  

Current Proposal 

Alliance has determined no adverse effects triggers the need for immediate or urgent 
mitigation. However the AEE did identify: 

- Significant rises in E.Coli levels below the discharge. 

- Mataura River can generally be characterized at degraded in terms of nitrogen 
present, periphyton reflects moderate to high enrichment, MCI and QMCI are 
representative of fair to poor health.  

- Estuary also continues to degrade due to very high nutrient loads.  

https://kids.kiddle.co/Mataura


- The discharge does contribute Amm-N (reduces to B band below discharge) and TN 
(meets A Band above and below discharge). 

- Planning framework anticipates a long-term catchment wide improvement in water 
quality.  

 
The application discusses various treatment options which were put forward: 

- Existing river discharge with biological treatment for cBOD5 and nitrogen removal 
with UV disinfection; 

- Existing river discharge with filtration and UV disinfection; 

- Existing river discharge with biological treatment for cBOD5 and nitrogen removal 
with UV disinfection of the green waste stream; 

- Dual discharge with the existing river discharge combined with discharge to dairy 
pasture with no treatment prior to river discharge; 

- Dual discharge with the existing river discharge combined with discharge to a cut and 
carry system with no treatment prior to river discharge.  

 

A dual discharge option is not preferred in this case because:  

- There is a limited amount of suitable irrigation land in proximity to the Plant, and the 
volumes involved mean a large portion of that which is available would need to be 
utilised; and  

- This option would only be economically sensible if no further upgrades to the WWTP 
are completed over the term of the consent, meaning the current levels of Amm-N, 
TN and E.coli would still be discharged to the Mataura River during the winter 
months, and at other times of the year during wet periods. Alliance’s freshwater 
ecology advisors have cautioned against this due to the propensity for spring, autumn 
and even winter blooms in phytoplankton.  

The chosen wastewater treatment and disposal option: 

- Incorporates a large lagoon based, biological reactor, intended to reduce BOD, 

ammoniacal nitrogen and total nitrogen loads. Achieving an average BOD 

concentration of below 20g/cubic metre and a total nitrogen concentration below 

20g/ cubic metre. This would need to be located adjacent to the pelt house on 

Alliance land. 

- DAF wastewater from the two WW stream would be pumped to the treatment site. 

- The lagoon would be 8,500 cubic metres, it has been sized to maintain a sludge 
retention time of 20 days. It is assumed the lagoon would be HDPE lined and of 
earthern construction. 210 kW woof aeration would be provided by floating 
mechanical surface aerators. 



- Waste Activated Sludge (WAS) will be wasted to a WAS storage tank, it is proposed 
that WAS be dewatered onsite in a decanter centrifuge, it has been assumed the 
system used for handling DAF float sludge currently has the capacity to dispose of the 
dewatered WAS.  Daily dewatered WAS production is expected to be 6 m3/d (wet 
volume) at 15% DS. 

- A single circular clarifier will follow the aeration lagoon to provide solids separation. 
The clarifier will have a diameter of approximately 25 m, this is based on a 
conservative hydraulic overflow rate of 10 m3/m2/d. The RAS ratio has been assumed 
to be 60% of the incoming wastewater flow, which is within the typical range used in 
similar treatment systems.  The clarifier will be of concrete construction with a 
mechanical launder, inlet diffuser, scraper system and walkway. 

- Clarified wastewater will pass through a sand filter that will act as protection for the 
UV unit downstream from limited solids carryover occurrences from the clarifier.  The 
filter will have a working area of 18 m2, this is based on a hydraulic loading rate of 0.2 
m3/m2/min. Dirty backwash water will be returned upstream of the DAF system. 

- Based on the UV trial work previously performed by PDP at Alliance Mataura, and the 
Alliance Pukeuri UV installation, it is estimated that peaks flows can be treated by 2 
No. 40 low pressure, high output UV lamp reactors (such as the Wedeco LBX 1000). 
The reactors would each be sized for a peak flow rate of 30 L/s and it has been 
assumed that with clarification and filtration upstream a design UVT of 50% is 
appropriate.  

- Following the UV system the treated wastewater will be pumped back to the site of 
the main processing and wastewater treatment plant, this will require another wet-
well, pump station, and 300 mm main that will follow the same route and the DAF 
wastewater main. The main will tie into the existing discharge pipework. No changes 
to the discharge infrastructure are anticipated at the stage.  

The UV system would reduce the E. Coli load to the river by a 3 to 4 log reduction, with a 95th 

percentile.  

Key advantages: 

- Decrease in BOD and nitrogen load and significant decrease in bacterial load 

- New plant away from residential areas 

Key disadvantages and risks: 

- Long pumping distances 

- More sludge management requirements 

- High capital cost 

- Geotechnical limitations need to be investigated. 
The application proposes that a staged upgrade to the plants wastewater treatment plant 

and a reduction in water use. Alliance is seeking 35 year consent terms for all replacement 

consents.  



It should be noted that no human sewage is included in the wastewater discharge – the 

human wastewater is piped to the community reticulation system for Mataura. 

The proposal consists of: 

- Year 1-3 – implementing water reduction opportunities and addressing existing 

resilience issues such as: 

o Potential intermittent cross contamination points between the green and non-
green waste stream. To address this: 

 Reroute all pipework that runs above or in the water race. 

 Reroute all pipe work that runs above the river. 

 Modify the beef sump milli-screen overflow to prevent the risk of 
green waste overflows in to the non-green system. 

 Modify the stockyard and tripe recycle area to prevent risk of green 
waste overflows into the non-green waste. 

o PDP identified scope to reduce the plant’s water use, and the volume of 
wastewater discharged by approx. 37%. There are issues relating to discharge 
quality, this may mean the reduction may not be able to be realized until prior 
to installation of the biological treatment system below.  

- Year 5: Tertiary disinfection of microbial contaminants: 

o Installation of UV plant in order to inactivate pathogens. 

o The upgrade is expected to cost $4.14 million and annually $230,000. 

o Expected to not exceed an annual median of 1,000CFU/100ml and 95th 
percentile of <10,000 CFU/100ml. 

- Year 15: Biological treatment system: 

o Full biological system to treat the WW. Reducing BOD, Ammoniacal nitrogen 
ad total nitrogen. 

o Detailed design closer to the installation date. Currently a large, lagoon sized 
biological reactor will be installed.  

o Likely located adjacent to pelt store. 

o Estimated cost $13.98million with annual costs of $1.08 million. 

  



Mataura River Catchment 

At 190km long the Mataura River and its catchment is the second largest in the Southland 

region both in terms of area and flow.3 The headwaters of the Mataura River cover the area 

of the Eyre Mountains to the south and west of the southern arm of Whakatipu Waimāori 

(Lake Wakatipu) and drains the western slopes of the Garvie Mountains which divide the 

Mataura and Waikaia Catchments. The Mataura River upstream of Parawa has a total 

catchment area of 801 square kilometres, a majority of which is occupied by alpine and/or 

high country tussock lands. Jane Peak at 2,022 metres marks the highest point in the Mataura 

Catchment and forms the north-western boundary.4 

Its main tributary is the Waikaia River which contributes half of the flow to the river at the 

point of confluence. Other large tributaries of the Mataura River include the Brightwater 

Spring, Eyre Creek and Roberts Creek in the upper catchment, the Nokomai River, Waimea 

Stream and Waikaka Stream in the mid catchment, and the Mokoreta River in the lower 

catchment. The flow in the river is highly variable, mostly because of its alpine headwaters 

but also because of the considerable flow. Over 70% of the catchment has been developed 

for farming.5  

The mouth of the Mataura and the Titiroa River are located in the Toetoes or Fortrose 

Estuary, which is a medium sized “tidal lagoon” that discharges to Toetoes Beach at Fortrose, 

the size of the estuary is small when comparing it to the freshwater input.6 The water quality 

in the estuary is considered to be moderately degraded. 

The Mataura and Waikaia River are subject to National Water Conservation Orders which 

protect the outstanding fisheries and angling amenities features. The Mataura River is one of 

New Zealand’s most famous rivers for fishing and is recognized internationally by fly 

fisherman throughout the world. The estuary is also used for various activities such as 

walking, shellfish collection, bird study, scenic, fishing, duck shooting, whitebaiting and 

bathing.7 The cultural uses/values are discussed in section 6. 

                                                      
3
 Wilson, 2008 

4
 Wilson 2008 

5
 Wilson, 2008 

6
 Environment Southland, 2008. 

7
 Environment Southland, 2008. 



 

Figure 2. Retrieved from: 

https://www.es.govt.nz/Document%20Library/Factsheets/Flood%20warning%20factsh